
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  

Spare Parts Manual 
Agri-Spread 

Lime & Fertilizer Spreaders 
Belt Range 

 

R
ev

1_
19

.0
8.

20
16

 



 
 

Contents 
 

Introduction .......................................................................................................................... 1 

Thank you ......................................................................................................................... 1 

Foreword ........................................................................................................................... 1 

How to Order .................................................................................................................... 1 

Product Identification ............................................................................................................ 2 

Machine Serial Numbers ................................................................................................... 2 

Spare Parts ............................................................................................................................ 3 

 
 
 

Disclaimer 
 

While every effort has been made in the production of this manual to ensure that the 
information contained herein is full and correct, Agrispread assumes no responsibility for errors 
or omissions. 
 
Agrispread reserves the right to modify the machinery and the technical data contained within 
the manual without prior notice. 
 
Further to this, Agrispread assumes no liability for any damages, which may result from the 
use of the information contained within this manual. 

  



 
Table of Figures  
 
Figure 1: Flow Control Valve ................................................................................................ 3 
Figure 2: Double Acting Hydraulic Gear Box Ram ............................................................... 5 
Figure 3: Double Acting Hydraulic Gear Box Ram with Check Valve ................................... 7 
Figure 4: RDS Tachometer .................................................................................................... 8 
Figure 5: Dale Tachometer (Used On Machines Produced From 2010-2012) ........................ 9 
Figure 6: Handbrake............................................................................................................ 10 
Figure 7: Conveyer System ................................................................................................. 11 
Figure 8: Conveyer System 2 .............................................................................................. 13 
Figure 9: Coveyor System 3 ................................................................................................ 14 
Figure 10: 50mm Rear Roller Drum .................................................................................... 15 
Figure 11: 60mm Rear Roller Drum .................................................................................... 16 
Figure 12: Belt Roller Complete .......................................................................................... 17 
Figure 13 : Threaded Belt Roller Complete ......................................................................... 18 
Figure 14: Front Adjuster Belt Adjuster Complete .............................................................. 19 
Figure 15: Front Adjuster Belt Adjuster .............................................................................. 20 
Figure 16: Top Half of Spinner ........................................................................................... 22 
Figure 17: Top Half of Spinner ........................................................................................... 23 
Figure 18: Bottom Half of Spinner ...................................................................................... 24 
Figure 19: Stainless Deck .................................................................................................... 26 
Figure 20: Cross Bar Complete ........................................................................................... 28 
Figure 21:100mm Center V With Drop Down Plates (1000-3775)....................................... 29 
Figure 22:Center V With Drop Down Plates(1000-4333) .................................................... 30 
Figure 23: Light Assembly .................................................................................................. 31 
Figure 24: Grid ................................................................................................................... 32 
Figure 25: Roll Over Cover ................................................................................................. 34 
Figure 26: Perspex Window (1000-3254) ............................................................................ 36 
Figure 27: Land drive Gearbox complete ............................................................................ 37 
Figure 28: Gearbox ............................................................................................................. 38 
Figure 29: Gearbox with Chains Labelled ........................................................................... 40 
Figure 30: Gearbox with Sprockets Labelled ....................................................................... 41 
Figure 31 : Gear Selector(1000-1142) ................................................................................. 42 
Figure 32: Backdoor Assembly ........................................................................................... 44 
Figure 33: Manual Headland Control Assembly .................................................................. 46 
Figure 34: Electroinc Headland Control Assembly .............................................................. 48 
Figure 35: Electroinc Headland Control Assembly .............................................................. 49 
Figure 36: Electronic Headland Control .............................................................................. 50 
Figure 37: Standard Hitch 30 mm ........................................................................................ 51 
Figure 38: Swivel Hitch (1000-1245) .................................................................................. 52 
Figure 39 : AS120-T Hitch .................................................................................................. 53 
Figure 40: Sprung Drawbar Type A .................................................................................... 54 
Figure 41: Sprung Drawbar Type B ..................................................................................... 56 
Figure 42: Draw Bar Shoe ................................................................................................... 57 
Figure 43: Hydraulic Clamps .............................................................................................. 58 
Figure 44: Hose Kit Assembly ............................................................................................ 59 
Figure 45: Wide Spinner Disks............................................................................................ 60 
Figure 46:  Wide Spinner Disks........................................................................................... 61 
Figure 47: AS120T Mudguards ........................................................................................... 62 
Figure 48 : Mudguard Bracket ............................................................................................. 63 
Figure 49 : Mudguard Bars.................................................................................................. 64 
Figure 50 : AS85,AS100 &AS120 Mudguards .................................................................... 65 
Figure 51 : Floor Gear Box ................................................................................................. 66 
Figure 52 : Box Jack ........................................................................................................... 67 



Figure 53 : EFCC12-30-12 .................................................................................................. 68 
Figure 54 : AS120-T bogie .................................................................................................. 69 
Figure 55 : Underslung Suspension ..................................................................................... 70 
Figure 56: Backdoor(Cleated Belt ) & Single Backdoor(Slick Belt) .................................... 71 
Figure 57: Hydraulic Cooler Fan ......................................................................................... 72 
Figure 58: Load Cell ........................................................................................................... 73 
Figure 59: VLV002 complete with Valves(1000-4463) ....................................................... 74 
Figure 60: Dual Valve ( Fixed Pump & load sense type )  (1000-1868) ............................... 75 
Figure 61: Chain Breaker Kit .............................................................................................. 77 
Figure 62: Chain Breaker Kit .............................................................................................. 78 
Figure 63: Front Roller With Speed Sensor ......................................................................... 79 
Figure 64: Micron Oil Filter ................................................................................................ 80 
Figure 65: Oil Pressure Gauge ............................................................................................. 81 
Figure 66: Rollover Cover Pole ........................................................................................... 82 
Figure 67: Mudguard Splash Plate ....................................................................................... 84 
Figure 68: Pedestrian Guard ................................................................................................ 85 
Figure 69: Pedestrian Guard ................................................................................................ 86 
Figure 70: Pedestrian Guard ................................................................................................ 87 
Figure 71: Ladders .............................................................................................................. 88 
Figure 72: 950 Series Hub And Drum Assembly (150mm Square  Axle) ............................. 89 
Figure 73: 950 Series Hub And Drum Assembly(150mm Square  Axle) .............................. 90 
Figure 74: Rubber Stop For Gearbox ................................................................................... 92 
Figure 75: Density Meter .................................................................................................... 93 
Figure 76: Test Tube Holder ............................................................................................... 94 
Figure 77: Test Tray complete with 10 plastic inserts (1 & 2 below ) 1000-1876 ................. 95 
Figure 78: Wheel Option ..................................................................................................... 96 
Figure 79: Warning Triangle ............................................................................................... 96 
Figure 80: Extension Sides .................................................................................................. 97 
Figure 81: Extension Sides (Exploded View) ...................................................................... 97 



1 
 

 

Introduction 
  

Thank you 
 

We appreciate having you as a customer and wish you many years of safe and satisfied use of 
your machine. 
 

Foreword  
 
Always state the machine model and year of manufacture when contacting our offices or your 
nearest dealer.  
 
 

How to Order  
 

Our professional sales team is ready to take your order or answer any queries you may have by 
email .When ordering ensure you know the correct part number and Machine Model.  
 
Irish Email: info@agrispread.com 
Australian Email: info@agrispread.com.au 
UK Email: hallidaycw@aol.com 

 
 
 
 
 
  



2 
 

 

Product Identification 

Machine Serial Numbers 
 

If you need to contact Agrispread or your Agrispread dealer for information on servicing or 
spare parts, always provide the product model and serial numbers. 
 
We suggest that you record your machine details below: 
 
Model No:   _________________________________________ 
Serial No:  _________________________________________ 
Date of Purchase:  _________________________________________ 
Dealer Name:   _________________________________________  
Dealer Telephone:  _________________________________________ 
The serial plate is located on the front right hand side of the frame. 
 
 Location of Machine Serial Plate  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\As55 Assembly serial.SLDDRW 

   



3 
 

 

Spare Parts  
 

Figure 1: Flow Control Valve  

 
drew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\Flow Rate Controll Assembly.SLDDRW   



4 
 

 

Table 1: Flow Control Valve  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 FLOW CONTROL VALVE  1000-1009 1 
2 1/2" HYDRAULIC HOSE  

WITH 90~ SWEPT  
BEND FITTING  

1025-0114 2 

3 3/4" T PIECE MALE  
MALE FEMALE FITTING  

1025-0113 1 

4 1/2" BSP-3/4" NPT  
MALE FITTING  

1025-0112 2 

5 3/4"  HYDRAULIC HOSE  
WITH 90~ SWEPT  

BEND FITTING 

1025-0117 1 

6 3/4"  HYDRAULIC HOSE  
WITH STRAIGHT FITTING 

1025-0115 1 

7 BRAND THUMB SCREW  1000-1536 1 
8 1/2" BSP-1/2" NPT  MALE 

FITTING  
1025-0116 1 

 
  



5 
 

 Figure 2: Double Acting Hydraulic Gear Box Ram 
 

  
 

Andrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\Jockey Wheel Hydraulic ram.SLDDRW 

  



6 
 

Table 2: Double Acting Hydraulic Gear Box Ram 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 DOUBLE ACTING HYDRAULIC GEAR  

BOX RAM  
1000-1171 1 

2 RIGHT GEAR BOX RAM MOUNT  1000-1538 1 
3 LEFT GEAR BOX RAM MOUNT  1000-1539 1 
4 M12 NYLON NUT STAINLESS 1023-0381 1 
5 M12 X 50 BOLT STAINLESS 1023-0306 1 
6 1/4" HYDRAULIC HOSE WITH 90 

SWEPT  
BEND   

1025-0119 2 

7 3/8" - 1/4" M/M STAINLESS 1025-0110 2 
8 M12 FLAT WASHER STAINLESS 1023-0375 2 
9 3/8" DOWTY WASHER  1025-0118 2 

 
 

 
 

  



7 
 

Figure 3: Double Acting Hydraulic Gear Box Ram with Check Valve  

 
Table 3: Double Acting Hydraulic Gear Box Ram With Check Valve 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 DOUBLE ACTING HYDRAULIC GEAR 
BOX RAM 1000-1171 1 

2 DOUBLE ACTING HYDRAULIC GEAR 
BOX RAM CHECK VALVE 1000-1843 1 

 
  



8 
 

Figure 4: RDS Tachometer  
 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\1000-1049.SLDDRW 

Table 4: RDS Tachometer  
 

ITEM NO. DESCRIPTION PART NUMBER  QTY. 
1 MALE ELECTRICAL  

CONNECTOR (RDS) 
1000-1543 1 

2 TACHOMETER SENSOR  
(RDS) 

1000-1544 1 

3 TACHOMETER  
DISPLAY(RDS) 

1000-1545 1 

4 FEMALE ELECTRICAL  
CONNECTOR(RDS) 

1000-1546 1 

5 POWER  
CONNECTOR(RDS) 

1000-1553 1 

N/A LOOM COMPLETE  
(RDS) 

1000-1648 1 

N/A TACHO METRE RDS  
COMPLETE  

1000-1049 1 

 
  



9 
 

Figure 5: Dale Tachometer (Used On Machines Produced From 2010-2012) 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\1000-1048.SLDDRW 

Table 5: Dale Tachometer (Used On Machines Produced From 2010-2012) 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 6 PIN DISPLAY  

CONNECTION(DALE 
S) 

1000-1548 1 

2 MOUNTING  
BRACKET(DALES) 

1000-1549 1 

3 TACHOMETER DIGITAL  
DISPLAY(DALES) 

1000-1550 1 

4 M6 WING NUT  
STAINLESS 

1023-0063 2 

5 TACHOMETER  
SENSOR(DALES) 

1000-1552 1 

6 POWER  
CONNECTOR(DALES) 

1000-1553 1 

N/A LOOM COMPLETE   
(DALES ) 

1000-1649 1 

N/A TACHO METRE (DALES  
COMPLETE ) 

1000-1048 1 

 
  



10 
 

Figure 6: Handbrake  

\Desktop\As55 
(pack ANd GO)\Hand Brake.SLDDRW 

Table 6: Handbrake  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 COMPLETE 

HANDBRAKE  
1000-1164 1 

 
  



11 
 

Figure 7: Conveyer System  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\conveyer system.SLDDRW 

Table 7: Conveyer System  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 BELT (CLEATED OR SLICK) N/A 1 
2 SIDE SKIRT(LEFT ) N/A 1 
3 SIDE SKIRT(RIGHT ) N/A 1 
4 FRONT BELT BRUSH N/A 1 

 
 
 



12 
 

Table 7A: Belts & Side Skirts 
 
MODEL DESCRIPTION PART NUMBER QTY. 

AS35/AS55 AS35/AS55 SLICK BELT 1000-1002 1 
AS35/AS55 AS35/AS55 CLEATED BELT 1000-1000 1 
AS35/AS55 AS35/AS55 SIDE SKIRT(LEFT ) 1000-1802 1 
AS35/AS55 AS35/AS55 SIDE SKIRT(RIGHT ) 1000-1801 1 
AS35/55/65 AS35/55/65 FRONT BELT BRUSH 1000-1249 1 

AS65 AS65 SLICK BELT  1000-4023 1 
AS65 AS65 CLEATED BELT 1008-0031 1 
AS65 AS65 RIGHT SIDE SKIRT(3.6 M BIN) 1000-3616 1 
AS65 AS65 LEFT SIDE SKIRT (3.6 M BIN) 1000-3616-A 1 

AS 85-AS120-T AS85-AS120-T FRONT BELT BRUSH 1000-1857 1 
AS85/AS 100 AS85/AS 100 LEFT SIDE SKIRT(3.6 M BIN) 1000-1557 1 
AS85/AS 100 AS85/AS 100 RIGHT SIDE SKIRT (3.6 M BIN) 1000-1558 1 
AS85/AS 100 AS85/AS 100 CLEATED BELT(3.6 M BIN) 1000-1001 1 
AS85/AS 100 AS85/AS 100 SLICK BELT(3.6 M BIN) 1000-1004 1 

AS 120 AS 120 LEFT SIDE SKIRT(4.2 M  BIN)1 1000-1560 1 
AS 120 AS 120 RIGHT SIDE SKIRT(4.2 M  BIN) 1 1000-1561 1 
AS 120 AS 120 CLEATED BELT(4.2 M  BIN)1 1000-1016 1 
AS 120 AS 120 SLICK BELT(4.2 M  BIN) 1000-1005 1 

AS 120-T AS 120-T LEFT SIDE SKIRT(4.6 M BIN) 1000-1844 1 
AS 120-T AS 120-T RIGHT SIDE SKIRT (4.6 M BIN) 1000-1845 1 
AS 120-T AS 120-T CLEATED BELT(4.6 M BIN) 1000-1846 1 
AS 120-T AS 120-T SLICK BELT(4.6 M BIN) 1000-1847 1 

 
 

1 
 
Table 7B: Side Skirt Rubber Strips 

 
MODEL DESCRIPTION PART NUMBER QTY. 

AS35/AS 55 SIDE SKIRT RUBBER 1000-3225 2 
AS65 SIDE SKIRT RUBBER 1000-3600 2 

AS85/AS 100 SIDE SKIRT RUBBER 1000-3523 2 
AS120 SIDE SKIRT RUBBER 1000-3493 2 

AS120-T SIDE SKIRT RUBBER 1000-3416 2 
  

                                                
 

1 Please ensure Bin length is checked before ordering belt or side skirts  



13 
 

Figure 8: Conveyer System 2  

 
C:\Users\RonMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\conveyer system 2.SLDDRW 

 

Table 8 : Conveyer System 2 
 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 PLASTIC ROLLER COMPLETE 
WITHOUT SHAFT 

1000-1025 N/A 

2 APOLLO FRONT BELT ROLLER 1000-1782 1 
3 50MM LAND DRIVE REAR ROLLER2  1000-1027 1 
4 EXTENSION SHAFT  

COUPLING 
1000-1056 1 

5 PINCH ROLLER 1000-1028 1 
6 12 X 7 X 60 MM KEY  1000-1516 1 

 

                                                
 

2 Please ensure you mention diameter of shaft when 
ordering  

Please see footnotes on pages 
15 &16 before ordering 



14 
 

Figure 9: Coveyor System 3 
 
 

 

 
 
Table 9: Conveyor System 3 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 COMPLETE CARRIER 
BELT ROLLER 

1000-3546 NA 

2 CARRIER ROLLER TUBE 1000-3529 NA 
3 CARRIER ROLLER SHAFT 1000-3532 NA 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



15 
 

 
 
Figure 10: 50mm Rear Roller Drum 

 

 

Table 10 : 50mm Rear Roller Drum 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 50MM REAR ROLLER DRUM 1000-1731 1 

1-A 50MM REAR ROLLER DRUM(LAND DRIVE)  1000-1753 1 

 

3 

  

                                                
 

3 PLEASE ENSURE YOU MENTION MACHINE TYPE WHEN 
ORDERING REPLACEMENT PART. 
 
PLEASE NOTE THIS TYPE OF ROLLER WAS DISCONTINUED IN 
OCTOBER 2014 AND IS ONLY TO BE FITTED TO MACHINES 
MANUFACTURED PRIOR TO OCTOBER 2014.  



16 
 

Figure 11: 60mm Rear Roller Drum 
 

 
 

Table 11: 60mm Rear Roller Drum 
 

ITEM NO. DESCRIPTION NUMBER QTY. 
1 60MM HYDRAULICALLY DRIVEN 

REAR BELT ROLLER 
1000-3539 1 

1A 60MM LAND DRIVEN REAR BELT 
ROLLER 

1000-1865 NA 

 
4  

                                                
 

4 PLEASE ENSURE YOU MENTION MACHINE TYPE WHEN 
ORDERING  REPLACEMENT PART 
 
THE REAR ROLLER ABOVE IS ONLY APPLICABLE TO MACHINES 
MANUFACTURED AFTER OCTOBER 2014.  



17 
 

Figure 12: Belt Roller Complete5 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\belt rollers complete.SLDDRW 

Table 12: Belt Roller Complete  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 POLY PART A 1000-1020 2 
2 POLY PART B 1000-1021 2 
3 POLY PART C 1000-1022 2 
4 PLASTIC ROLLER PVCU 

PIPE  
1000-1024 1 

5 STAINLESS SHAFT 
WITH WELDED TAB 

1000-1019 1 

 
  

                                                
 

5 Warning: There are two types of rollers see next page for other type. 
Unthreaded type is use on first five rollers on the front lime/fertiliser 
spreader. 



18 
 

Figure 13 : Threaded Belt Roller Complete 

 
Table 13 : Threaded Belt Roller Complete 

 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 POLY PART A 1000-1020 2 
2 POLY PART B 1000-1021 2 
3 POLY PART C 1000-1022 2 
4 PLASTIC ROLLER PVCU PIPE CLASS D  

6M 2" 
1000-1024 1 

5 THREADED STAINLESS SHAFT WITH  
WELDED TAB 

1000-1704 1 

6 3/4" UNC NUT  1000-1703 1 
- THREADED BELT ROLLER COMPLETE 

(COMPLETE ASSEMBLY OF ALL PARTS) 
1000-3442 1 

6 
  

                                                
 

6 Warning: There are two types of rollers see previous page for other type.  

Threaded to take  
3/4" UNC Nut 



19 
 

Figure 14: Front Adjuster Belt Adjuster Complete  

 

Table 14: Front Adjuster Belt Adjuster Complete 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 FRONT ADJUSTER BELT 

ADJUSTER COMPLETE 
1000-4033 1 

 
  



20 
 

 Figure 15: Front Adjuster Belt Adjuster  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\pillow block.SLDDRW 

Table 15: Front Adjuster Belt Adjuster 
 

ITEM 
NO. 

DESCRIPTION PART 
NUMBER 

QTY. 

1 45MM 2 BOLT SELF LUBE UNIT. 
(UCP209FS) 

1000-1074 1 

2 M12 FLAT WASHER STAINLESS 1023-0375 4 
3 M12 HEX NUT STAINLESS 1023-0380 2 
4 M12 X 50 BOLT STAINLESS 1023-0306 2 
5 M6 90 ~ GREASE NIPPLE 1 OFF 1000-1222 1 
6 FRONT ADJUSTER THREADED BAR  1000-1564 1 
7 FRONT ADUJSUTER BEARING MOUNT  1000-1665 1 

8 FRONT ADJUSTER FABRICATION 1000-1207 1 

 
 
  



21 
 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\Wheels and Axle.SLDDRW 

Spinner Assembly (Illustration) 

 
 

C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\Spinner Assembly.SLDDRW   



22 
 

Figure 16: Top Half of Spinner  
 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\Spinner Assembly top half.SLDDRW 

Table 16: Spinner Assembly  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 20MM NYLON FLANGE WATER 

JET 
1000-1139 1 

2 74CC MOTOR 1000-1008 1 
3 M10 X 60 BOLT STAINLESS 1023-0221 2 
4 M10 HEX NUT STAINLESS 1023-0274 2 
5 M10 FLAT WASHER STAINLESS 1023-0269 4 
6 1/4" EQUAL T FITTING 1025-0121 1 
7 1/4"-1/4" M/F STAINLESS 1025-0126 1 
8 SPINNER TUBE 1000-1186 1 

 
  



23 
 

Figure 17: Top Half of Spinner 
 

 
 
Table 17: Top Half of Spinner 
 

Item No. Description Number Qty. 

1 Motor coupling tacho sensor housing 1000-3987 1 
2 Spinner Sensor Kit Computer- Inductive7 1008-0131 Na 

2A Spinner Sensor Kit Land Drive - Inductive 1028-0072 Na 
3 Tachometer Sensor Housing 1000-3634 1 
4 Spinner Sensor Kit Computer - Magnetic 1000-1879 Na 

4A Spinner Sensor Kit Land Drive - Magnetic 1000-1880 Na 
                                                

 
7 New inductive sensors have flashing LED, old sensor does not 



24 
 

  
Figure 18: Bottom Half of Spinner  

 



25 
 

C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\Spinner Assembly 1st half.SLDDRW 

Table 18: Bottom Half of Spinner  
 

ITEM 
NO. DESCRIPTION PART 

NUMBER 

 
QTY. 

 
1 EXTENDED BOTTOM HALF OF COUPLING 1000-1788 1 

2 HEAVY DUTY SPINNER 
COUPLING(WHITE) 1000-1789 1 

3 M20 HEX NUT STAINLESS 1023-0697 1 
4 M20 FLAT WASHER STAINLESS 1023-0692 1 
5 TOP HALF OF COUPLING (STEEL TYPE ) 1000-1848 1 
6 M8 X 10 GRUB SCREW Z/P 1023-0170 2 
7 8 MM OD X 50 MM ROLL PIN 1000-1580 1 
8 INTERNAL CIRCLIP 1000-1082 1 
9 OIL SEAL 1000-1081 1 

10 SEAL SPACER BUSH 1000-4162 1 
11 SHIM 30 X 42 X 1.0 1000-1161 1 
12 4 FINGER DEFLECTOR 1000-1011 1 
13 RDS TACHOMETER MAGNET 1000-1513 1 
14 TACHOMETER SENSOR (MAGNETIC) N/A 1 
15 M10 HEX NUT STAINLESS 1023-0274 4 
16 M10 FLAT WASHER STAINLESS 1023-0269 4 
17 M10 X 40 BOLT STAINLESS 1023-0204 4 
18 M10 PENNY WASHER STAINLESS 1023-0270 4 
19 S/R D/G BALL BEARING 1000-1080 1 
20 TAPERED ROLLER BEARING 1000-1079 1 
21 SPINNER DISK RIGHT HAND 1000-1041 1 

21 A SPINNER DISK LEFT HAND 1000-1040  
23 SPINNER DISK CENTRES 1000-1039 1 
24 HEAVY DUTY DISC SPINNER ROD 1000-1787 1 

 
 

  



26 
 

Figure 19: Stainless Deck  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\stainless deck.SLDDRW 

  



27 
 

Table 19: Stainless Deck  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 SIDE BELT DEFLECTOR (RIGHT) 1000-1130 1 

1A SIDE BELT DEFLECTOR (LEFT) 1000-1130-A  
3 REAR CROSS BAR 1000-1102 1 
4 V DEFLECTOR PLATE (RIGHT) 1000-1132 1 

4A V DEFLECTOR PLATE  (LEFT) 1000-1132-A 1 
5 DROP POINT ADJUSTER PLATE LEFT 1000-1123-A 1 

5A DROP POINT ADJUSTER PLATE RIGHT 1000-1123 1 
6 CENTRE DIVIDER 1000-1131 1 
7 REAR COVER 1000-1215 1 
8 LEFT DEFLECTOR (CROSS BAR ) 1000-1108-A 1 
9 RIGHT DEFLECTOR (CROSS BAR ) 1000-1108 1 

10 OUTSIDE DEFLECTOR COMPLETE  
(LEFT) 1000-1140-A 1 

11 OUTSIDE DEFLECTOR COMPLETE  
(RIGHT) 1000-1140 1 

12 CENTER V  1000-1150 1 

13 35MM 2 BOLT SELF LUBE UNIT(PINCH  
ROLLER BEARING ) 1000-1078 2 

14 45MM 2 BOLT SELF LUBE UNIT 1000-1074 3 
 

  



28 
 

Figure 20: Cross Bar Complete  

 
 
Table 20: Cross Bar Complete  

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 CROSS BAR COMPLETE 1000-1858 1 
 

  



29 
 

Figure 21:100mm Center V With Drop Down Plates (1000-3775) 
 

 

Table 21: 100mm Center V With Drop Down Plates (1000-3775) 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 100mm Center V Divider  1000-3788 1 

2 DM-RG2045-ss-10 (short) 1000-3773 2 

 

  



30 
 

Figure 22:Center V With Drop Down Plates(1000-4333) 
 

 
 

Table 22: Center V With Drop Down Plates(1000-4333) 
  

ITEM NO. DESCRIPTION NUMBER QTY. 

1 CENTER V 1000-1150 1 

2 V DEFLECTOR PLATE (RIGHT) 1000-1132 1 

3 V DEFLECTOR PLATE  (LEFT) 1000-1132-A 1 

  



31 
 

 

Figure 23: Light Assembly  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\light assembly.SLDDRW 

 
Table 23: Light Assembly  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 LED LIGHT BRACKET  1000-1136 1 
2 LED LIGHTS  1000-1180 1 

 
  



32 
 

Figure 24: Grid  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\1000-1015.SLDDRW8 

  

                                                
 

8 Please note the are two different size of Mesh available for grids (i.e 25mm or 75mm ) please specify when 
ordering 

 



33 
 

Table 24: Grid  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 AS 55 CROSS LATS  1000-1584 3 

1A AS 35 CROSS LATS  1000-1664 3 
2 AS35 & AS55 GRID SET 25MM OPTION 1000-1015 N/A 

2A AS35 & AS55 GRID SET 75MM OPTION 1000-4559 N/A 
2B AS100-OZ  GRID SET 25MM OPTION 1000-4464 N/A 
2C AS100-OZ GRID SET 75MM OPTION 1000-4340 N/A 
2D AS120-OZ 25MM GRID OPTION FULL SET 1000-4468 N/A 
2E AS120-OZ 75MM GRID OPTION FULL SET 1000-4338 3 
2F AS120-T GRID 25MM GRID OPTION 1000-1725  
2G AS120T OZ 75MM GRID OPTION 1000-4307  
3 4MM STAINLESS STEEL  R CLIP  1000-1197 N/A 

 
9 
  

                                                
 

9 Please note the are two different size of Mesh available for grids (i.e 25mm or 75mm ) please specify when 
ordering 



34 
 

Figure 25: Roll Over Cover  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\1000-1034.SLDDRW 

Table 25: Roll Over Cover parts 
ITEM NO.  DESCRIPTION  PART NUMBER QTY. 

1 ROLL OVER COVER POLES NA 1 
2 3mm R CLIP 1000-1199 1 
3 2" PLASTIC CAPS 1000-1032 3 
4 ROLL OVER COVER MOUNTS 1000-1103 2 
5 LOWER COVER POLES  NA 1 
6 PLASTIC HANDLE FOR ROLL 

OVER COVER 
1000-1202 1 

7 ROLL OVER COVER HANDLE 1000-1134 1 
8 M12 FLAT WASHER STAINLESS 1023-0375 1 
9 M12 HEX NUT STAINLESS 1023-0380 1 

 
Table 25A: Roll Over Cover 10 
MODEL NUMBER  DESCRIPTION PART 

NUMBER 
QTY. 

AS 35 ROLL OVER COVER (AS 35) 1000-1659 1 
AS 55 ROLL OVER COVER (AS 55) 1000-1660 1 
AS65 ROLL OVER COVER (AS 65) 1000-1745 1 
AS 85 ROLL OVER COVER (AS 85) 1000-3873 1 

AS 100 ROLL OVER COVER (AS 100) 1000-3873 1 
AS 120 ROLL OVER COVER (AS 120) 1000-3800 1 

AS 120-T ROLL OVER COVER (AS 120-T) 1000-3736 1 
AS 120-T EXT. ROLL OVER COVER (AS 120-T EXT) 1000-4017 1 

                                                
 

10 Please note Table 25A is for cover material only. Does not include poles and other 
components. For full roll over cover assembly, please see Table 25b below. 

 



35 
 

 
Table 25b: Roll Over Cover Assembly 11 
 
MODEL NUMBER  DESCRIPTION PART NUMBER QTY. 

AS 35 ROLL OVER COVER ASSEMBLY 1000-4547 1 
AS 55 ROLL OVER COVER ASSEMBLY 1000-3259 1 
AS65 ROLL OVER COVER ASSEMBLY 1000-4550 1 
AS 85 ROLL OVER COVER ASSEMBLY 1000-3548 1 

AS 100  ROLL OVER COVER ASSEMBLY 1000-3548 1 
AS 120  ROLL OVER COVER ASSEMBLY 1000-3511 1 

AS 120-T  ROLL OVER COVER ASSEMBLY 1000-3461 1 
AS 120-T EXT. ROLL OVER COVER ASSEMBLY 1000-4430 1 

 
 

  

                                                
 

11 Please note in Table 25b, all Roll Over Cover Assemblies include; Cover, Poles, 
Retaining Strip  

 



36 
 

Figure 26: Perspex Window (1000-3254) 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\front cut out.SLDDRW 

Table 26: Perspex Window (1000-3254) 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 FRONT CUT OUT 

COVER 
1000-1587 1 

2 M8 FLAT WASHER 
STAINLESS 

1023-0156 10 

3 PERSPEX WINDOW 1000-1588 1 
4 M8 X 25 BOLT 

STAINLESS 
1023-0079 10 

5 M8 HEX NUT 
STAINLESS 

1023-0161 10 

 
  



37 
 

Figure 27: Land drive Gearbox complete 

 

Table 27: Land drive Gearbox complete 
 

DESCRIPTION PART NUMBER QTY. 
LAND DRIVE GEARBOX 

COMPLETE 
1000-4045 1 

  



38 
 

Figure 28: Gearbox   

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\gear box 2.SLDDRW 

  



39 
 

Table 28: Gearbox   
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 JOCKEY WHEEL 1000-1143 1 
2 R CLIP  1000-1592 1 
3 20 MM ID WASHER  1000-1593 2 
4 30MM 4 bolt SELF LUBE UNIT.  

(UCFC206FS) 
1000-1077 2 

5 25MM 4 bolt SELF LUBE UNIT  
(UCFC205FS) 

1000-1076 4 

6 45MM 4 BOLT SELF LUBE  
UNIT(UCFC209FS) 

1000-1075 2 

7 GEARBOX ACCESS PLATE  1000-1595 1 
8 JOCKEY WHEEL COUPLING N/A 1 
9 JOCKEY WHEEL BOSS 1000-1057 1 
10 45MM GEARBOX EXTENSION 

SHAFT 
1000-1052 1 

11 EXTENSION SHAFT COUPLING 1000-1056 1 
12 12 X 12 MM SHAFT KEY 1000-1658 1 

 
 

  



40 
 

Figure 29: Gearbox with Chains Labelled  

 
Table 29: Gearbox with Chains Labelled 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 
OUTPUT DUPLEX CHAIN 

(D60-2 RIV CHAIN 46P) 1000-1069 1 

2 
ASA50 CHAIN 

(50 RIV CHAIN 58P) 1000-1070 1 

3 
ASA40 CHAIN ENDLESS- 

(ASA40 75P) 1000-1073 1 

4 
ASA40 CHAIN ENDLESS 

(D40 RIV CHAIN 60) 1000-1072 1 

5 
ASA50  CHAIN ENDLESS 

(D50RIV CHAIN 50P) 1000-1071 1 
 
  



41 
 

Figure 30: Gearbox with Sprockets Labelled  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\gearbox with sprockets labelled.SLDDRW 

Table 30: Gearbox with Sprockets Labelled 
 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 STANDARD BELT THIRD DRIVE 1000-1062 1 
2 ASA50 Z=48. 1 OFF 1000-1067 1 
3 STANDARD QUAD GROUP AS BELT 1000-1063 1 
4 ASA40 Z=60. 1 OFF 1000-1065 1 
5 ASA60 Z=38. 1 OFF 1000-1066 1 
6 GEAR BOX IDLER SHAFT 1000-4413 2 
7 POLY PART D 1000-1023 2 
8 SHIM 30 X 42 X 1.0 1000-1161 2 

 
  



42 
 

Figure 31 : Gear Selector(1000-1142) 
 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\gear selector shaft assembly.SLDDRW 

Table 31: Gear Selector(1000-1142) 
  

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 3MM R CLIP STAINLESS 1000-1198 1 
2 SHIFTER SHAFT (GS-PRT-F SHAFT B) 1000-1055 1 
3 GEAR SELECTOR (GS-PRT-D SHAFT) 1000-1053 1 
4 GEAR SELECTOR KEY(GS-PRT-E) 1000-1054 1 
5 M6 X 50 SOCKET CAP Z/P 1023-0018 1 
6 CENTER GEAR (GS-PRT-B) 1000-1060 1 
7 GS-PRT-C 1000-1061 1 
8 GS-PRT-A 1000-1059 1 
9 SELECTOR BEARING(6805RS) 1000-1657 1 

10 619062RS BEARING 1000-1656 1 
11 SELECTOR SPACER 1000-1058 1 
12 SHIM 30 X 42 X 1.0 1000-1161 4 

 
  



43 
 

 

  
ITEM NO. DESCRIPTION PART NUMBER QTY. 

6 CENTER GEAR (GS-PRT-B) 1000-1060 1 
8 GS-PRT-A 1000-1059 1 

   



44 
 

 
Figure 32: Backdoor Assembly 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\back door assembly.SLDDRW 

  



45 
 

 

Table 32: Backdoor Assembly  
  

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 REAR DOOR RIGHT 1000-1218 1 

2 DOOR ADJUSTER PLATE  1000-1128 2 

3 DOOR HANDLE  1000-1118 2 

4 M8 FLAT WASHER STAINLESS 1023-0156 2 

5 M8 HEX NUT STAINLESS 1023-0161 1 

6 3MM R CLIP STAINLESS 1000-1198 2 

7 DOOR POINT ASSEMBLY  1000-1604 2 

8 M6 X 40 BOLT STAINLESS 1023-0008 4 

9 M6 HEX NUT STAINLESS 1023-0060 4 

10 WASHER 30 X 20 X 2.5 1000-1096 1 

11 FEED RATE STICKER  1000-1607 2 

12 DOOR SIDE RAILS  1000-1609 4 

13 M10 X 30 BOLT STAINLESS 1023-0191 6 

14 M10 FLAT WASHER STAINLESS 1023-0269 8 

15 BACK DOOR BUSHING 1000-1183 1 

16 M10 HEX NUT STAINLESS 1023-0274 6 

17 REAR DOOR LEFT 1000-1217 1 

18 DOOR PINION(2045-SS-4) 1000-1610 4 



46 
 

Figure 33: Manual Headland Control Assembly  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\hand land control assembly.SLDDRW 

  



47 
 

 

Table 33: Manual Headland Control Assembly 
 

 
ITEM 
NO. 

DESCRIPTION PART 
NUMBER  

QTY. 

1 MANUAL HEADLAND CONTROL ASSEMBLY 
101-1661-009 

1025-2212 1 

1A MANUAL HEADLAND CONTROL MOTOR 
104-1503-006 

1000-4364 1 

2 1/4 "  HYDRAULIC  
HOSE 90~ WITH SWEPT  

ELBOW FITTING 

1025-0125 1 

3 1/2 "  HYDRAULIC  
HOSE 90~ WITH SWEPT  

ELBOW FITTING 

1025-0124 1 

4   101-1661-009 74CC MOTOR  
(USED ON AS35-AS65 EUROPEAN MODELS) 

1000-1008 1 

4A 80CC 2000 SERIES MOTOR (104-1503-006) 
(USED ON ALL AUSTRALIAN AND NORTH 

AMERICAN MODELS ) 

1000-1269  

5 1/4"-1/4" M/F  
STAINLESS 

1025-0126 1 

6 1/4" EQUAL T FITTING  1025-0121 1 
7 1/2" M/F FITTING  1025-0131 2 
8 1/2"-3/4" M/M  

STAINLESS 
1025-0127 1 

9 3/4 "  HYDRAULIC  
HOSE WITH STRAIGHT  

FITTING  

1025-0123 1 

10 1/4 "  HYDRAULIC  
 HOSE WITH STRAIGHT  

FITTING  

1025-0122 2 

11 1/8"-1/4" M/M FITTING 1025-0128 1 
12 1/2" DOWTY WASHER  1025-0129 4 
13 1/2"-1/2" M/M  

STAINLESS 
1025-0130 1 

 
  



48 
 

 
Figure 34: Electroinc Headland Control Assembly  

 
 

 
 
Table 34: Electroinc Headland Control Assembly 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 

80CC 2000 SERIES MOTOR 
(STANDARD ON ALL COMPUTER 

MODELS , AUSTRALIAN AND 
NORTH AMERICAN MODELS) 

1000-1269 1 

2 VLV02B (2000 SERIES MOTOR ) 1000-1851 1 
3 SP10-20 1000-1852 1 
4 SP10-20 NUT 1000-1853 1 
5 DEUTSCH COIL 1025-2392 1 

 
  



49 
 

Figure 35: Electroinc Headland Control Assembly  
 
 

 
 
 
Table 35:Electroinc Headland Control Assembly 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 SP10-20 COMPLETE WITH SPOOL  1000-1859 1 
 

12  

                                                
 

12 When ordering please confirm plug type required (Example: 3 pin or Deutsch) 



50 
 

Figure 36: Electronic Headland Control  
 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\electronic Headland Control Assembly.SLDDRW 

Table 36: Electronic Headland Control  
 

ITEM 
NO. 

DESCRIPTION PART 
NUMBER 

QTY. 

1 ELECTRONIC HEADLAND CONTROL UNIT 1008-0074 1 
2 ELECTRONIC  HEADLAND CONTROL  VALVE 1000-1617 1 

3 ELECTRONIC  HEADLAND CONTROL  
ELECTRICAL CONNECTOR 3 PIN 

1000-1618 1 

 
 
13 
  

                                                
 

13 When ordering please confirm plug type required (Example: 3 pin or Deutsch) 



51 
 

Figure 37: Standard Hitch 30 mm   

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\hitch assembly.SLDDRW 

Table 37: Standard Hitch 30 mm   
 

DESCRIPTION  PART NUMBER QTY. 
STANDARD HITCH 30MM   1000-1246 1 

  



52 
 

Figure 38: Swivel Hitch (1000-1245) 

 
 

Table 38: Swivel Hitch  
 

DESCRIPTION PART NUMBER QTY. 
FABRICATED SWIVEL HITCH  1000-1245 1 

 



53 
 

Figure 39 : AS120-T Hitch 
 

 
 
 
Table 39 : AS120-T Hitch 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 AS120-T HITCH BACKING PLATE 1000-1724 1 
2 AS120-T HITCH  1000-1702 1 
- COMPLETE AUSTRALIAN BULL 

PULL HITCH14 
1000-3383 1 

 
  

                                                
 

14 This includes hitch, backing plate, 3 nuts, 3 bolts and 2 bushes 



54 
 

Figure 40: Sprung Drawbar Type A 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\8.5 t folder\8,5 t drawbar.SLDDRW 

  



55 
 

 
Table 40: Sprung Drawbar Type A 
 

ITEM NO. DESCRIPTION PART NUMBER  QTY. 
1 BOLSTER HEAVY DUTY.  

(SPRUNG DRAWBAR)  
1000-1194 2 

2 DRAWBAR SHOE  1000-1189 1 
3 DRAW BAR SAFETY  

SPRING  
1000-1520 1 

4 M20 HEX NUT  
STAINLESS 

1023-0697 1 

5 290 X 50OD MM  
DRAW BAR PIN  

1000-1519 1 

6 SWIVEL HITCH 1000-1245 1 
7 DRAW BAR  N/A 1 
8 M20 X 150 BOLT  

STAINLESS 
1023-0684 1 

9 M20 FLAT WASHER  
STAINLESS 

1023-0692 1 

 
  



56 
 

Figure 41: Sprung Drawbar Type B 
 

  
Table 41: Sprung Drawbar Type B 

 
ITEM 
NO. DESCRIPTION PART 

NUMBER QTY. 

1 AS120-T DRAWBAR 1000-1786 1 
2 AS120-T DRAWBAR Rubber Buffer 1000-1855 1 

3 AS120-T DRAWBAR Rubber Buffer Capping 
Plate 1000-1856 1 

 
  



57 
 

Figure 42: Draw Bar Shoe  

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack And GO)\1000-1189.SLDDRW 

Table 42: Draw Bar Shoe  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 DRAWBAR SHOE PINS 1000-1190 2 
2 LYNCH PINS 1000-1191 2 
3 DRAWBAR SHOE 1000- 1189 1 

 
 
 

  



58 
 

 

Figure 43: Hydraulic Clamps 

 
 

Table 43: Hydraulic Clamps 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 1/2" SINGLE CLAMP. 

22MM 
1000-1165 1 

2 3/4" HOSE CLAMP. 
30MM HOSE  

CLAMP 

1000-1167 1 

3 1/4" DOUBLE CLAMP. 
15MM 

1000-1168 1 

 
  



59 
 

 
Figure 44: Hose Kit Assembly 

 
C:\Users\RonanMcAndrew.RUNNINGGEARLTD.000\Desktop\As55 (pack ANd GO)\Hose Kit Assmbly.SLDDRW 

Table 44: Hose Kit Assembly 
 

ITEM NO. PART NUMBER DESCRIPTION QTY. 
1  HYDRAULIC FITTINGS  

HOLDER BIN MOUNT 
1000-1601 1 

2  HYDRAULIC FITTINGS  
HOLDER  

1000-1602 1 

3 HYDRAULIC FITTINGS  
HOLDER BRACKET 

1000-1603 1 

 
  



60 
 

Figure 45: Wide Spinner Disks   
 

 
Table 45: Wide Spinner Disks 

 
ITEM NO. DESCRIPTION PART 

NUMBER 
QTY. 

1 WIDE SPREAD DISKS LEFT HAND 1000-1043 1 
1A WIDE SPREAD DISK RIGHT HAND 1000-1044 1 

2 S/S WIDE SPREAD DISC FLIGHT LEFT 1000-1141 5 
2A S/S WIDE SPREAD DISC FLIGHT 

RIGHT 
1000-4331 5 

 
  



61 
 

Figure 46:  Wide Spinner Disks  

 
Table 46: Wide Spinner Disks 
 
  

ITEM NO. DESCRIPTION PART NUMBER 
1 SPINNER CONE STANDARD 1008-0006 

  



62 
 

Figure 47: AS120T Mudguards 
 

 
 

Table 47 : AS120T Mudguards 
 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. NOTES  
1 MUD GUARD JT65A 1000-1705 1  

2 
PLASTIC MUD GUARD 

BRACKET 
(SEE PICTURE BELOW) 

1000-1706 1 

USED ON 
PLASTIC 

MUDGUARDS 
ON AS120T 

MODEL  
 

 

To suit ø35mm Bar   



63 
 

Figure 48 : Mudguard Bracket 

   
 
Table 48 : Mudguard Bracket 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 MUD GUARD Y BRACKET 1000-1783 1 
  



64 
 

Figure 49 : Mudguard Bars  

 
 

Table 49 : Mudguard Bars 
 

ITEM 
NO. DESCRIPTION PART 

NUMBER QTY. 

1 35mm Mud Guard Cranked Bar (Length 710mm ) 1026-0253 NA 
2 35mm Mud Guard Straight Bar (Length 715mm) 1026-0251 NA 

1A 45mm Plastic Coated Cranked Stay (Length 
590mm) 1022-2023 NA 

1B 45mm Plastic Coated Cranked Stay (Length 
780mm) 1022-2024 NA 

2A 45mm Plastic Coated Straight Stay (Length 590mm) 1022-2025 NA 
    

  

PLEASE ENSURE WHEN 
ORDERING THAT YOU STATE 
THE LENGTH REQUIRED AND 
DIAMETER REQUIRED 

 
Table 49A: Mudguard Bars with Machines 

MACHINE DESCRIPTION PART NUMBER QTY. 

AS120-T 
35mm Mud Guard Cranked Bar (Length 710mm) 1026-0253 4 
35mm Mud Guard Straight Bar (Length 715mm) 1026-0251 6 

AS85/100/120 
Hydraulic drive 45mm Plastic Coated Straight Stay (Length 590mm) 1022-2025 4 

AS85/100/120 
Land drive  

45mm Plastic Coated Cranked Stay (Length 780mm) 1022-2024 2 
45mm Plastic Coated Cranked Stay (Length 590mm) 1022-2023 2 
45mm Plastic Coated Straight Stay (Length 590mm) 1022-2025 2 



65 
 

Figure 50 : AS85,AS100 &AS120 Mudguards  

 
 

Table 50 : AS85,AS100 &AS120 Mudguards  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 R 61.220 1000-1790 1 

 

 
 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. NOTE 
1 STEEL MUD 

GUARD BRACKET 
(SEE PICTURE 

ABOVE) 

1000-4502 1 USED ON 
PLASTIC 

MUDGUARDS 
FOR  

AS55,AS100 & 
AS120 

MODELS  
  

To suit ø45mm Bar   



66 
 

Figure 51 : Floor Gear Box  

 
 

Table 51 : Floor Gear Box 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 GEARBOX RG 5702-M-2 1000-1694 1 
2 130CC HYDRAULIC MOTOR 1000-1266 1 
3 STANDARD PLUG 1000-1694-2  
4 BREATHER PLUG(OPTIONAL) 1000-1694-1  
5 SIDE PRESSED CAP 1000-1694-3  

 
  



67 
 

Figure 52 : Box Jack  
 

 
 

Table 52 : Box Jack 
 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 BOX JACK 1000-1192 1 

 
  



68 
 

Figure 53 : EFCC12-30-12 

 
 

Table 53 : EFCC12-30-12 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 EFCC12-30-12 1000-1707 2 
2 EFCC12-30-12-A 1000-1708 2 

 
  



69 
 

Figure 54 : AS120-T bogie 
 

 
 
Table 54 : AS120-T bogie 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 AS120-T  BOGIE 1000-1709 2 
2 AS120-T NYLON BUSHING 1000-1710 4 
3 AS120-T BOOGIE PIN  1000-1711 2 

 
  



70 
 

Figure 55 : Underslung Suspension 
 

 
 
Table 55 : Underslung Suspension 

 
 

ITEM NO. DESCRIPTION  PART NUMBER  QTY  
1 FRONT HANGER 305 MM 1000-1712 2 
2 REAR HANGER 200 MM 1000-1713 2 
3 EXTRA WIDE CENTRE HANGER  1000-1714 2 
4 3 LEAF PARABOLIC SPRING  1000-1715 4 
5 UNDERSLUNG AXLE SEAT  1000-1716 4 
6 UNDERSLUNG CLIP PLATE  1000-1717 4 
7 330 MM U-BOLT ASSEMBLY 1000-1718 8 
8 405 MM FIXED TORQUE ARM 1000-1719 1 
9 405 MM ADJUSTABLE TORQUE ARM 1000-1720 1 

10 540 MM FIXED TORQUE ARM 1000-1721 1 
11 540 MM ADJUSTABLE TORQUE ARM 1000-1722 1 
12 TORQUE ARM BUSH BOLT  1000-1723 8 

 
  



71 
 

Figure 56: Backdoor(Cleated Belt ) & Single Backdoor(Slick Belt) 
 

 
 

Table 56 : Backdoor(Cleated Belt ) & Single Backdoor(Slick Belt) 
 

ITEM NO. DESCRIPTION 
PART 

NUMBER QTY. 

1 
730 BELT SINGLE BACKDOOR (CLEATED 

BELT ) 1000-1729 1 

2 730 BELT SINGLE BACKDOOR (SLICK BELT ) 1000-1730 1 
 
  



72 
 

Figure 57: Hydraulic Cooler Fan 
 

 
 

Table 57  : Hydraulic Cooler Fan 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 HYDRAULIC COOLER FAN 1000-1751 1 

2 THERMO-SWITCH 1000-1752 1 
 

  



73 
 

Figure 58: Load Cell  

 
 
 Table 58 : Load Cell 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 LOAD CELL (407311) 1000-1791 1 
 
 

  



74 
 

Figure 59: VLV002 complete with Valves(1000-4463) 

 
 
Table 59 : VLV002 complete with Valves(1000-4463) 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 VLV002 1000-1765 1 
2 EC12-32 1000-1766 2 
3 CV10-20 1000-1767 1 
4 SP16-20M 1000-1768 2 
5 COIL_10_DG 1000-1769 2 

6 SP16-20M HEX STUD 1000-1770 2 

7 LRFC-XHN 1000-1771 1 
8 VLV048 1000-1772 1 

15   

                                                
 

15 Please note above valve was discontinued October 2014. All computer 
models manufactured after October 2014 use dual valve on the next page. 



75 
 

Figure 60: Dual Valve ( Fixed Pump & load sense type )  (1000-1868) 

16 

  

                                                
 

16  Please note the above valve is used as standard on all computer model 
machines manufactured from October 2014 onwards.  



76 
 

Table 60: Dual Valve ( Fixed Pump & load sense type )  (1000-1868) 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 96166-14_2 1025-2217 1 

2 CV10-20-0-N-5_2 1025-2218 1 

3 CV04-20-0-N-05_2 1025-2219 2 

4 EP12-S35T-0-N-160_2 1025-2220 1 

5 EP10-S35-0-N-10_2 1025-2221 2 

6 L6112000_2 1025-2222 1 

7 L6112020_2 1025-2223 1 

8 L6112032_2 1025-2224 1 

9 L6103004_2 1025-2225 3 

10 L6103008_2 1025-2226 2 

11 L6108040_2 1025-2227 2 

12 L6108060_2 1025-2228 2 

13 L6114079_1 1025-2229 1 

14 SP12-20AM-0-N-00_ECOIL_1 1025-2230 2 

15 L4303712_2 1025-2231 2 

16 L6103006_1 1025-2232 1 

 

  



77 
 

 
Figure 61: Chain Breaker Kit   
 

 
 
Table 61 : Chain Breaker Kit   
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 CHAIN BREAKER BAR 1000-1792 1 
2 AS-AUS CHAIN BREAKER BUSHING 1000-1793 10 
3 AS120 CHAIN 9 LINKS 1000-1794 9 

 

 

 

 

  



78 
 

Figure 62: Chain Breaker Kit   

 

Table 62: Chain Breaker Kit   
 

ITEM NO. DESCRIPTION NUMBER QTY. 
1 CHAIN BREAKER TIDY 1000-3354 1 

  



79 
 

Figure 63: Front Roller With Speed Sensor  
 

 

Table 63 : Front Roller With Speed Sensor 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 UCP209 1000-1074 2 

2 360PPR_ENCODER BRACKET 1000-1779 1 

3 360PPR_ENCODER 1000-1780 1 
4 Front Drum Sensor Housing 1000-4356 1 

5 APOLLO FRONT BELT ROLLER 1000-1782 117 

 
  

                                                
 

17 Please note that part number 1000-1782 is compatible with both land drive and hydraulic drive machines.  



80 
 

Figure 64: Micron Oil Filter  
 

  

Table 64 : Micron Oil Filter  
 

ITEM NO. DESCRIPTION NUMBER QTY. 

1 MICRON FILTER 1000-1279 1 

1A MICRON FILTER INSERT 1000-1850 1 
 
  



81 
 

 
Figure 65: Oil Pressure Gauge 
 

 
 
Table 65 :  Oil Pressure Gauge 
 

ITEM NO. DESCRIPTION NUMBER QTY. 

1 OIL PRESSURE GAUGE 1000-1281 1 
 

 
  



82 
 

Figure 66: Rollover Cover Pole   
 

 

Table 66 : Rollover Cover Pole  (Valid up to Dec 2015) 
 

ITEM NO. DESCRIPTION NUMBER QTY. 

1 ROLLOVER COVER EXTENSION 
HANDLE POLE 1000-4329 1 

2 IR135251 1008-011518 1 
3 IR131291 1000-177718 1 

4 ROLLOVER COVER EXTENSION 
SWIVEL HANDLE 1000-1778 1 

5 COMPLETE ROLLOVER COVER 
EXTENTSION HANDLE 1000-4403 1 

                                                
 

18 Parts are now redundant – Please order Universal Joint retro fit kit – Part number – 1008-0139 

5 

Attaches to old type 
Cover Pole with hex end 



83 
 

 

 
Figure 66A: Rollover Cover Pole (From Dec 2015) 
 

 
 
 
Table 66A: Rollover Cover Pole (From Dec 2015) 

 
ITEM NO. DESCRIPTION NUMBER QTY. 

1 COMPLETE ROLLOVER COVER 
EXTENSION HANDLE 

1000-4683 1 

2 UNIVERSAL JOINT 1008-0114 1 
3 ROLLOVER COVER EXTENSION 

SWIVEL HANDLE 1000-1778 1 

4 ROLLOVER COVER EXTENSION 
HANDLE POLE 1000-4684 1 

 
 
 
 
 
 
 
 
 
 
 
 
 

Attaches to Cover 
Pole with Spline 



84 
 

 
 
 
Figure 67: Mudguard Splash Plate    

 

 
Table 67 : Mudguard Splash Plate and arms 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 STAINLESS MUDGUARD SPLASH 
PLATE  1000-1761 2 

219 

SHORT SPLASH PLATE ARM RIGHT 1000-3437 1 

SHORT SPLASH PLATE ARM LEFT 1000-3408 1 

LONG SPLASH PLATE ARM RIGHT 1000-3956 1 

                                                
 

19 Note: Short Splash Plate Arms are used on AS120-T 2m & 3m Track, AS130-T 2m & 3m Track, 
AS150-T 2m & 3m Track, AS120 2m Track and AS100 2m Track 
Long Splash Plate Arms are used on AS120 3m Track and AS100 3m Track 



85 
 

LONG SPLASH PLATE ARM LEFT 1000-3957 1 
 

Figure 68: Pedestrian Guard     
 

 
 

Table 68 : Pedestrian Guard 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 PEDESTRIAN GUARD BRACKETS 1000-1762 2 

2 FOLDED PEDESTRIAN GUARD 1000-1763 1 
 

  



86 
 

Figure 69: Pedestrian Guard     

 

Table 69 : Rubbolite Junction Box    
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 RUBBOLITE JUNCTION BOX 1000-1764 1 
 

  



87 
 

Figure 70: Pedestrian Guard     

 

Table 70 : Apollo Junction Boxes       
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 IP BOX 1000-1773 1 

2 LOAD CELL CONNECTION BOX 1000-1774 1 

3 MAIN CONNECTION BOX 1000-1775 1 

 
  



88 
 

Figure 71: Ladders     

 
 
Table 71 : Ladders     

 

ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 AS55 LADDER 1000-1795 1 
2 AS85-AS120-T LADDER 1000-1796 1 

 
  



89 
 

 
Figure 72: 950 Series Hub And Drum Assembly (150mm Square  Axle) 

 
   

 
 

Table 72 : 950 Series Hub And Drum Assembly (150mm Square  Axle)     
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 Hub Cap Steel   1000-1803 2 
2 O-Ring (Hub-Cap Gasket)   1000-1804 2 
3 Bearing   1000-1805 4 

3.1  Bearing Cone  1000-1806 4 
3.2  Bearing Cup  1000-1807 4 
4   950 Series Hub and Drum Assembly   1000-1808 2 

4.1  M22 x 1.5 ISO Wheel Nut   1000-1809 20 
4.2  M22 x 1.5 ISO Wheel Bolt   1000-1810 20 
4.3  950 Series Drum   1000-1811 2 
4.4 950 Series Hub  1000-1812 2 
5 Seal Oil 108 1000-1813 2 
6  Dust Cover  1000-1814 2 
7  Lock Washer 12mm   1000-1815 12 
8  Hex Bolt M8 x 16mm   1000-1816 12 

 
  



90 
 

Figure 73: 950 Series Hub And Drum Assembly(150mm Square  Axle)  
   

 
 

 
  



91 
 

Table 73 : 950 Series Quick Fit Brake Assembly(150mm Square  Axle) 
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1.1  Air Chamber Bracket   1000-1817 2/4 
1.2 Expansion Plug   1000-1818 2 
1.3 Camshaft Bracket 1000-1819 2 
2  420 x 180 Quickfit Brake Shoe Assembly 1000-1820 4 

3.1 Slack Adjuster 37 Spline  1000-1821 2 
3.2  Cam Bearing Steel Washer 1000-1822 2 
3.3 20040  Seal 1000-1823 4 
3.4 Camshaft Bush 1000-1824 2 
3.5 Camshaft Washer 1000-1825 6 
3.6 Circlip  1000-1826 4 
3.8 Hex Nut M10 1000-1827 8 
3.9 Plain Washer Ø10  1000-1828 8 
3.10 Hex Bolt M10 x 32 1000-1829 8 
3.11 Spherical Bearing Camshaft   1000-1830 2 
3.12  Bolt-On Camshaft Bracket 1000-1831 2 

4 Slack Adjuster Return Spring 1000-1832 2 
5 Anchor Pin Bush  1000-1833 4 
6 Anchor Pin  1000-1834 4 
7 Axle Washer 1000-1835 2 
8 Cotter Pin Ø8 x 40 1000-1836 2 
9  Heavy Duty Axle Nut 1000-1837 2 

10  Heavy Duty Return Spring 1000-1838 2 
11 Spring Anchor Pin   1000-1839 4 
12  Return Spring Pin 1000-1840 2 
13  Cam Roller Retainer 1000-1841 4 
15 Cam Roller 1000-1842 4 

 
  



92 
 

Figure 74: Rubber Stop For Gearbox 
 

 
 
Table 74 : Rubber Stop For Gearbox 

 
ITEM NO. DESCRIPTION PART NUMBER QTY. 

1 Rubber Stop For Gearbox 1000-3212 1 
 

  



93 
 

Figure 75: Density Meter  
 

 
 

Table 75 :: Density Meter  
 

ITEM NO. DESCRIPTION PART NUMBER QTY. 
1 Density Meter 1000-1012 1 

 



94 
 

Figure 76: Test Tube Holder 
 

 

 
 

Table 76 :: Test Tube Holder 
 

ITEM NO. DESCRIPTION NUMBER QTY. 
1 STAINLESS TEST TUBE HOLDER 1000-4168 1 

2 TEST TUBE 1000-1178 14 
 

  



95 
 

Figure 77: Test Tray complete with 10 plastic inserts (1 & 2 below ) 1000-1876 
 
 

 
 

Table 77 :: Test Tray  
 

ITEM NO. DESCRIPTION NUMBER QTY. 
1 TEST TRAY PLASTIC INSERTS  1000-1878 10 
2 TEST TRAY 1000-1877 1 

 
Table 77-A : Calibration Test Kit 

 
DESCRIPTION NUMBER QTY. 

CALIBRATION TEST KIT20 1000-1909 10 
 

  

                                                
 

20 Calibration test kit contains 1 x density meter , 14 x test trays (inserts included),14 x test tubes and 
1 x test tube holder  



96 
 

Figure 78: Wheel Option 
 

 
 

Table 78: Wheel Option 
 

ITEM NO. DESCRIPTION NUMBER 
1 600/55X26.5 BKT FL-648  1022-0028 
2 650/65 X 30.5 BKT FL-648 1022-0014 
3 550/60X22.5 BKT FL-648 1022-0012 

 
 

 
Figure 79: Warning Triangle 

 
Table 79: Warning Triangle 
 

ITEM NO. DESCRIPTION NUMBER 
1 REFLECTOR TRIANGLE 1027-0070 
2 REFLECTOR TRIANGLE BRACKET 1000-4951 

 
 



97 
 

Figure 80: Extension Sides 

 
 

 
 
 
 
Figure 81: Extension Sides (Exploded View) 

 
 



98 
 

Table 80: Extension Sides 
 

ITEM NO.  DESCRIPTION  PART NO QUANTITY 
1  EXTENSION SET 1000-3979 1 
2 SIDE PANEL BR-FL 1000-4799 2 
3 SIDE PANEL BL-FR 1000-4800 2 
4 END PANEL BL-FR 1000-4802 2 
5 END PANEL BR-FL 1000-4813 2 
6 EXTENSION SEAL KIT 1000-4617 1 
7 END PLATE 1000-4703 2 
8 END CAP 1000-4702 2 
- FASTNER KIT 1008-0034 1 
- RETRO-FIT EXTENSION KIT21 1008-0133 1 

 
 
 
 
 

                                                
 

21 Retro-fit kit includes; Extension Set, Extension Rollover Cover and Extensions Rollover Cover Handle 


